
 

A Report  
on 

GANGA MATTERS 
(Uttarakhand and Uttar Pradesh) 

 
 

 
 
 
 
 
 
 
 
 

[Phase I – Segment A&B] 
 
 
 

Submitted to: 
Hon’ble National Green Tribunal (NGT) 

(July 25, 2016) 
 
 
 
 
 

Central Pollution Control Board 
Parivesh Bhawan, East Arjun Nagar 

Shahdara, Delhi - 110032 
 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

www.cpcb.nic.in, email: adaba.cpcb@nic.in

http://www.cpcb.nic.in/
mailto:adaba.cpcb@nic.in


 

THE REPORT 
 

GANGA MATTER 
(Uttarakhand and Uttar Pradesh) 

[Phase I – Segment A&B] 
 

MATTERS 
 

OA No. 297 of 2015 
 

And 
 

OA No. 132 of 2015 
(MA No. 385/2015 & MA No. 769/2015) 

 
And 

 
OA No. 384/2015 & MA No. 769/2015) 
[...]
Ramganga at Rampur 
Moradabad Road 
from Bridge 

RKO BDL BDL BDL BDL 0.24 0.11 BDL BDL BDL BDL BDL BDL 0.04 

5.  
River Ramganga before 
confluence of river Kosi 
at   Katghar from bridge 

RRK BDL BDL BDL 0.13 1.40 0.09 0.04 0.07 0.39 BDL BDL BDL BDL 

6.  

River Ramganga  after 
confluence of river Kosi 
at 
Shahabadfrom Bridge 

RRS BDL BDL BDL 0.02 0.35 0.22 BDL BDL 0.05 BDL BDL BDL BDL 

Note: All values are expressed in mg/l.  



19 
 

IIT ROORKEE LABORATORY ANALYTICAL RESULTS OF RIVER RAMGANGA BEFORE CONFLUENCE OF GANGA 
(DATE OF SAMPLING: 28.02.2016) 

 
 
 
 
 
 
 
 
 
 
 
 
 

   
 
 
 
 

 
 
 
 
 
 

  

Parameters 
River Ramganga Before Confluence of 

River Ganga 

pH 8 
Turbidity (NTU) 4 
Alkalinity (mg/L) 200 
Chlorides (mg/L) 4 
Sulphate (mg/L) 322 

COD (mg/L) 27 
BOD (mg/L) 7 
TDS (mg/L) 38 
TSS (mg/L) 0 

NH3N (mg/L) 0.34 
NO3N (mg/L) 0.8 
TKN (mg/L) 1.1 
TN (mg/L) 0.06 

PO4-P (mg/L) 0.2 
TP (mg/L) 170 

TC (MPN/100mL) 11 
FC (MPN/100mL) 8 



20 
 

 
ANNEXURE-X 

GROUND WATER QUALITY ANALYTICAL RESULTS 
ANALYTICAL RESULTS OF SAMPLES DRAWN FROM GROUND WATER 

(Date of Sampling: 28-11-2015) 
 

Sl no. Parameters GW - 1 GW - 2 GW – 3 
Shekhpur Village ShekhpurChourah Jana Village 

1.  pH 7.20 7.22 7.35 
2.  Conductivity 1,980.00 1,716.00 1,186.00 
3.  Suspended Solids 10.20 BDL 120.50 
4.  Total Dissolved Solids 1,341.00 1186 783.00 
5.  Calcium as Ca2+ 101.00 109.00 41.00 
6.  Chloride as Cl- 339.00 295.00 159.00 
7.  Sulphate as SO42- 158.00 106.00 34.90 
8.  Phosphate as P 0.003 BDL 0.003 
9.  Alkalinity 452.00 403 400.00 
10.  COD BDL BDL BDL 
11.  Cadmium (Cd) BDL BDL BDL 
12.  Cobalt (Co) BDL BDL BDL 
13.  Total Chromium (Cr) 0.068 BDL BDL 
14.  Copper (Cu) BDL BDL BDL 
15.  Iron (Fe) 7.90 0.97 BDL 
16.  Manganese (Mn) 0.164 0.232 BDL 
17.  Nickel (Ni) BDL BDL BDL 
18.  Lead (Pb) BDL BDL BDL 
19.  Zinc (Zn 0.18 0.42 BDL 

Note: All concentrations are expressed in mg/l except of pH & Conductivity (µmho/cm) 
 

  



21 
 

 

 

 

 ANNEXURE-XI 
GROUND WATER QUALITY ANALYTICAL RESULTS 

ANALYTICAL RESULTS OF SAMPLES DRAWN FROM GROUND WATER OF RBNS SUGAR MILLS 
(Date of Sampling: 21-11-2015) 

 

Sampling Location pH Cond COD BOD TDS Chloride Total Alkalinity as CaCO3 Calcium 
as Ca++ 

Magnesium as 
Mg+ NH3 

Ground water of RBNS 
Sugar mills 7.6 772 06 01 449 15 260 64 19 - 

 
Note: All concentrations are expressed in mg/l except of pH & Conductivity (µmho/cm) 
 

  



22 
 

7.1 COMMON EFFLUENT TREATMENT PLANTS (CETPs) 
 
Common Effluent Treatment Plant (CETP) is a facility to cater the need 
of medium/small scale industries to facilitate them for treating their 
effluents collectively with joint responsibilities to operate the system.  
CETP thus, is a larger version of industrial effluent treatment plant (ETP). 
The Member Industry of CETP has to however comply with the norms 
prescribed to dispose their effluent into common conveyance system 
which leads to CETP for treatment.  CETP as per nature of industry can 
be for Homogenous or Heterogeneous industrial effluents. 

 
The CETPs existing on the main bank of river Ganga visited by the team 
and those located on Tributaries and inspected in one or other context 
are as under:- 

 
S.No. Common Effluent 

Treatment Plant 
(CETP) 

State Location  

1. SIDCUL Uttarakhand Haridwar Operational 
2. SIDCUL  Uttarakhand Sitarganj Operational 
3. SIDCUL Uttarakhand Pant 

Nagar(Rudrapur) 
Under 
Construction 

4. CETP (Tanneries) Uttar 
Pradesh 

Unnao, Kanpur Operational 

5. CETP (Tanneries) Uttar 
Pradesh 

Banthar(Unnao) Operational 

6. CETP (Tanneries) Uttar 
Pradesh 

Jajmau (Kanpur) Operational 

7. CETP (Textile) Uttar 
Pradesh 

Rumapur, 
Kanpur 

Non 
Operational 

8. CETP (Textile) Uttar 
Pradesh 

Mathura, UP Operational 



23 
 

Status of Common Effluent Treatment Plants (CETP) 
[Uttarakhand] 

 
SN Name of  CETP Capacity 

(flow) 
Treatment 

Technology 
Operational 

Status 
Operating 
Agency  

Member units 
 

System of 
Conveyanc

e 

Disposal  

Number Process 
/ Activity 

Waste 
water 

Sludge 

 
01 

CETP , SIDCUL, 
Haridwar 4.5 MLD ASP 

 
Operational SK UEM 

Water 
Project (P) 

Ltd., 

424 
(395) 

Plastic, Agro 
products, 
Pharma, 

Electronics 
Textile 

Closed 
conveyance 
by gravity 

R. Ganga TSDF 
Roorkee 

 
02 CETP Sitarganj 4.0 MLD ASP 

 
Operational 

JITF ESIPL, 
Sitarganj 

Ltd. 

96 
(78) 

Plywood, 
Soap and 

Starch mfg. 

Closed 
conveyance 
by gravity 

On land TSDF 
Roorkee 

03 CETP Pant 
Nagar 4.0 MLD ASP 

 
Incomplete 

and  
Non-

operational. 
(Under 

Constructio
n) 

Ramky 
(Contractor 

for 
Constructio

n) 

310 
(180) 

Automobile, 
Plywoods, 
Pharma, 

Food 

Closed 
conveyance 
by gravity + 

pump 

ZLD 
consent, 

with 
permission 
for Reuse 
in Auto-
sector.  

Under 
construction 

 
 

  



24 
 

Status of Common Effluent Treatment Plants (CETP) 
[Uttar Pradesh] 

 
SN Name of  CETP Capacity 

(flow) 
Treatment 

Technology 
Operating 

Agency  
Criteria for  
O&M cost 

Member units 
 

System of 
Conveyance 

Disposal  

Number Process 
/ Activity 

Waste 
water 

Sludge 

01 36 MLD, Jajmau, Kanpur 
(UP) 

36 MLD UASB followed 
by Aerobic  
Post Treatment 

UP Jal Nigam No. of  hyde 
processed 

402 
(260)* 

Tanneries Underground, 
partly open 

Irrigation TSDF Kanpur 
Dehat 

02 Site-II, UPSIDC Indl Area, 
Unnao (U.P.) 

2.15 MLD ASP Unnao 
Tanneries 
Pollution 
Control Co. 

Water 
consumption 

21 
(14)* 

Tanneries Underground, 
partly open 

Municipal 
drain 
(Loni) 

Captive TSDF 
Banthar 

03 UPSIDC Leather Tech 
Park, Banthar, Unnao 
(UP) 

4.5 MLD ASP Banthar 
Pollution 
Control Co., 
Leather 
Technology 
Park, 
Banthar, 
Unnao 

Water 
consumption 

45 
(25)* 

Tanneries and 
allied units 

Open Municipal 
drain 
(Jail) 

Captive TSDF 
Banthar 

04 Site-A, D-70, Industrial 
Area, Mathura (U.P.) 

6.25MLD ASP Mathura Indl 
Area Poll. 
Control Co. Ltd 

No. of Sari 
printing 
tables 

30 
 (15)* 

Textile (Cotton) 
Dying/ 
printing 

Underground/ 
Partly open 

Municipal 
drain 

TSDF Kanpur 
Dehat 

05 CETP UPSIDC Textile 
Park Rooma, Kanpur (UP) 

1.5 MLD Aerated Bio-
reactor 
Currently not in 
operation and 
under re-
vamping 
 

UPSIDC Plot size 40 
(08)* 

Textile Dyeing 
and bleaching 

 
Underground/ 
Partly open 

Industrial 
drain leading 
to R. Ganga 

 
Proposed for 
TSDF Kanpur 
Dehat (Not 
operational) 

*Operating and connectd to CETP – and number varies 
 
 
  



25 
 

7.1.1 COMMON EFFLUENT TREATMENT PLANT (CETP), SIDCUL, 
HARIDWAR (UK) 

 
 SIDCUL (State Industrial Development Corporation of Uttarakhand 

Ltd.), a nodal agency of of State Government of Uttarakhand for 
Industrial development, established Waste water Collection System 
and Common Effluent Treatment Plant (CETP) in IIE- Haridwar, on 
BOT basis.   

 UEPPCB granted Consent to Establish in 2005 for establishing 4.5 
MLD capacity CETP, which was later extended to 2008, as CETP 
commissioned in 2008. 

 As per the NOC condition; 

i) SIIDCUL has been asked to submit the proposal for Recycle 
and Reuse the treated water of the CETP. 

ii) Provision for continuous online monitoring to be installed at 
CETP. 

 It is to mention here, since 2009, SIDCUL is being asked from 
UEPPCB regarding status of ZLD/reuse plan of treated effluent.  

Waste Water Collection System &Common Effluent Treatment 
Plant:- 

S. NO.  COTEGORIES         PH  COD (mg/l)  TDS (ppm)  
1.  Cosmetic and Allied      6.5-8.5  > 10000  > 2000  
2.  Food and Allied       6-7.5  > 5000  > 800  
3.  Domestic and sanitary       6-7.5  > 250  > 500  
4.  Plastic and Allied       6-7.5  > 15000  > 1800  
5.  Textile and Allied      6.5-8.5  > 5000  > 1500  
6.  Pharma Products      6.5-8.5  > 8000  > 2000  
7.  Electrical, Electronics      5.5-8.5  > 5000  > 2000  
8.  Automotive and Allied      6.5-8.5  > 10000  > 2000  

Category of Industries: 
 Heterogeneous types of industries over here in this estate. 
 Proper pre-treatment of Effluent by the industry itself is imposed before 

discharging it to the Waste Water Collection System line of CETP. 
Source: UEPPCB 

 
 Due to heterogeneous mixed type of industries and domestic 

sewage, wastewater being received at inlet of CETP is mixed type 
and varied in nature from time to time. There are 424 industrial units 
in the estate of SIDCUL area. At present 395number of industries are 
connected with the CETP with approximate daily wastewater flow of 
3.5 MLD. However, present installed capacity of the CETP is 4.5 MLD 
for which Pollution Control Board has issued Consent to Establish. 
Major contribution of effluent is by M/s Hero Motors which is having 



26 
 

a volume nearly 470 KLD and M/s Hindustan Unilever Ltd which is 
having waste water volume nearly 250 KLD. Both of these units have 
ETP. Remaining industries are small in nature and also having their 
own treatment system.  

 
TREATMENT PROCESS SCHEME OF CETP 

 
A) Primary Treatment: 
 
Screening: Two no. of screen have been provided, one at the inlet of 
raw influent and another is fine screen installed before Equalization Cum 
Neutralization tank. 
Oil and Grease Removal System: The mechanical oil skimmer is 
provided to remove the of oil and grease collected at the top of the tank. 
It is being collected in separate tank for further disposal. 
Equalization Cum Neutralization Tank:  Equalization cum 
neutralization system is provided to;- 
 

• Enhance Biological Treatment and stabilize pH. 
• Improve Biological Treatment Process by consistency in solids 

loading. 
• Equalise the BOD and TSS loading, to improve chemical feed 

control and process reliability. 
 

Flash Mixing, Flocculation and lamella Clarification. 
 
This process is found operational where alum was being added for 
flocculation to remove chemically destabilized particles and thus, 
reducing BOD and Suspended Solids. In this process metals are also 
precipitated at elevated pH and clarified by lamella clarifier. The sludge 
so generated is being stored separately. 
 
B) Secondary Treatment, comprising of Aeration Tank 

operating in extended aeration mode and Secondary 
Clarification. 

 
The wastewater is let into aeration tank where an aerobic bacterial 
culture is maintained in suspension that removes the BOD present in the 
incoming wastewater. In aeration tank, air is introduced through diffused 
aeration system along with the complete network of piping and blowers. 
 
C) Tertiary Filtration: 
 
In order to decrease the pollution load in terms of BOD, COD, TSS and 
Color, the CETP has made arrangement of Tertiary Treatment including 
Pressure Sand Filter s and Activated Carbon Filter. 

 



27 
 

D) Disposal: 
 
Finally, treated effluent is being stored in to the lagoon. It is informed that 
nearly 2.5 to 3 MLD of treated effluent is being generated which is stored 
into the lagoon. From the lagoon nearly 0.5 MLD of effluent is used for 
gardening at Industrial Area. Mode of transportation is Tankers. 
Remaining effluent is being disposed in to the nearby drain “River Sukhi” 
Pollution Control Board has imposed condition of re-utilization of treated 
effluent, but, it is not complied. 

 
OBSERVATIONS  
 
 Based on the results it has been observed that CETP is not 

complying with the CETP inlet norms (as per design criteria) with 
respect to parameters which include Phenol, Boron, Oil & Grease. 
The CETP does not comply with the stipulated norms of effluent 
discharge norms with respect to parameters which include Phenol, 
Boron and BOD. The treated effluent collected at the lagoon is also 
not confirming to the stipulated norms of treated effluent with respect 
to parameters which include TDS, Phenol, Boron BOD and COD.  

 The unit has not installed any flow measuring device at the outlet of 
CETP.  

 The CETP has system of dewatering primary sludge by centrifuge 
and after dewatering; it is collected in bags and sent to TSDF, 
Roorkee. It was observed that a temporary HW storage room is 
provided. The roof of HW storage room was not completely covered. 
Effluent from Centrifuge is again collected at the inlet chamber of 
effluent. 

 The sludge generated from the secondary clarifier was collected in 
sludge drying beds and required to be used as manure. 

 The unit has not installed online monitoring system at the outlet. As 
per NOC, granted by UEPPCB the unit has to install Ion Exchange 
system, RO system as well as incineration system to achieve Zero 
Liquid Discharge (ZLD) and continuous online monitoring system. 
The unit has not complied with the condition of NOC and granted to 
the CETP till 31.03.2015. 

 The unit has established a lab for the analysis of pH, TSS, BOD, COD 
etc. and log book of same is maintained. 

 The unit has also not made any mechanism to check the effluent 
quality of member units and informed to SPCB regarding non-
compliance of inlet standards stipulated to inlet to CETP. 

 The treated effluent after lagoon finds its way into River Sukhi which 
leads to river Ganga. 



28 
 

CONCLUSION 

CETP is non-complying & required to set-up on-line devices & install 
system for ZLD / system to utilize treated water.  

CETP Haridwar 
[Date of Sampling: 21-11-2015] 

 
Parameters 
Sampling 
Locations 

Equalization 
Tank of 
CETP 

CETP 
inlet 

norms(as 
per 

Design) 

Outlet 
of 

CETP 

Lagoon Outlet 
Standards 

pH 7.10 5.5-9.0 7.35 7.34 6.0-9.0 
SS 373 1500* 43.8 59.2 100 
TDS -- --- 1234 2987 -- 
Chloride -- --- 378.6 373.8 1000 
Fluoride 1.24 15 1.71 1.07 2.0 
Sulphate 64.6 --- 98.7 63.8 1000 
Ammonia  24.3 50 28.3 28.9 50 
TKN -- -- 39.6 37.2 50 
Phenol 5.52 5.0 2.92 1.95 1.0 
Boron 4.12 2.0 5.89 3.21 2.0 
Oil & 
Grease 

67.3 20 5.52 -- 10 

BOD 326 500* 47.2 112 30 
COD 814 900* 164 251 250 
Cr (VI) BDL 2.0 BDL BDL 0.1 
Total Cr 1.22 2.0 BDL 0.34 -- 
Cd BDL 1.0 BDL BDL 0.05 
Cu 0.28 3.0 BDL BDL 03 
Ni 1.03 3.0 1.19 0.67 03 
Pb BDL 1.0 BDL BDL 0.1 
Zn 2.54 15.0 0.25 0.43 05 



29 
 

ANALYTICAL RESULTS OF SAMPLES DRAWN FROM CETP, SIDCUL, HARIDWAR 
Date of Sampling: 21-11-2015 

 
Sl. 
No. 

Sampling 
Location 

Sampling 
point 

 
As 

 
Cd 

 
Co 

 
Cr 

 
Cu 

 
Fe 

 
Mn 

 
Ni 

 
Pb 

 
Sb 

 
Se 

 
V 

 
Zn 

1. 

 
CETP 
SIDCUL, 
Haridwar 

Inlet  BDL BDL BDL 2.31 0.11 2.86 0.13 0.66 BDL 0.05 BDL BDL 0.98 

2. Outlet   BDL BDL BDL 0.49 0.04 3.71 0.14 0.35 BDL BDL BDL BDL 0.16 

3. 
Outlet 
overflow 
Lagoon  

BDL BDL BDL 0.18 BDL 1.00 0.14 0.25 BDL BDL BDL BDL 0.04 

4 Sludge BDL BDL 0.004 6.500 0.739 32.087 0.161 1.110 0.122 BDL BDL 0.049 4.630 

 

Sl. 
No. 

Sampling 
Location Sampling Point pH TSS COD BOD Cl- Oil & 

Grease 

Total 
coliform 
MPN/100 ml 

Faecal 
coliform 
MPN/100 ml 

1. 
CETP 
SIDCUL, 
Haridwar 

Inlet  6.63 141 623 288 468 13 54x107 40x106 

2. Outlet   7.33 68 214 57 430 BDL 92x104 28x104 

3. 
Outlet overflow 
Lagoon  7.53 17 132 22 411 BDL 54x104 14x104 

Note: All values are expressed in mg/l except pH& Conductivity (µmho/cm). 

 

 



30 
 

 

7.1.2 COMMON EFFLUENT TREATMENT PLANT (CETP), SITARGANJ 
 

 Common Effluent Treatment Plant (CETP), Sitarganj is located at 
Industrial Area, Sitarganj (Uttarakhand). It is operated and 
maintained by    JITF ESIPL (Sitarganj) Ltd. and operated under 
Build, Operate and Transfer (BOT) basis. 

 The CETP has installed capacity of 4.0 MLD. The CETP has 
presently 78 members out of 96 are connected to CETP and approx. 
2.5 MLD (avg.) flow is received at CETP from its member units. The 
CETP has installed electromagnetic flow meter at the inlet of CETP.  

 Following type of industries contribute the effluent primarily: 

a. Starch manufacturing units 
b. Plywood 
c. Soap  

 
 The effluent generated from the member units is conveyed through 

closed pipelines by gravity to CETP. The treatment process of CETP 
is based on the Activated Sludge Process (ASP) with tertiary 
treatment system. The CETP comprises of following units: 

a. Equalization Tank 
b. Primary Clarifier 
c. Aeration Tank 
d. Secondary Clarifier 
e. Pressure Sand Filter and Activated Carbon Filter 
f. Sludge Drying Beds 

 
 The unit has not installed Online Continuous Effluent Monitoring 

Systems at the outlet of CETP. 

 Treated effluent from CETP is disposed into drain. 

 HW generated (Primary Clarifier Sludge) is sent to TSDF, Roorkee. 
While, Secondary Clarifier Sludge is dispose off on land. 

 The CETP is operated without consent from UEPPCB. 

 Quality of Influent: 
 

In this proposed Industrial Estate various type of industries as well as 
residential complexes and other utilities and services have located. Main 
contribution is from the following industries:-  

 
o Starch manufacturing units 
o Plywood 



31 
 

o Cosmetic and Allied 
o General Manufacturing and Allied 
o Domestic and sanitary  
o Plastic and Allied 
o Apparel and Allied 
o Agro, Food and Allied 
o Pharma Products. 
o Electrical, Electronics and Allied. 

 
Due to heterogeneous nature of industries and domestic sewerages, 
wastewater being received at inlet of CETP is mixed and varied in 
nature. The present installed capacity of the CETP is 4.0 MLD for which 
Pollution Control Board has issued Consent to Establish against which 
only 2.25 MLD is being received. CETP has following units:- 

 
A) Primary Treatment: 
 
Screening: Two screens had been provided, one at the inlet of raw 
influent and another is fine screen installed before Equalization Cum 
Neutralization tank. Mechanical bar screens were found non-operational 

 
Oil and Grease Removal System: The mechanical oil skimmer is found 
operational for collection and removal of oil and the muck collected at 
the top of the tank is being collected in separate tank for further disposal. 
 
Equalization cum Neutralization Tank:  Equalization cum 
neutralization system is provided to:- 

 
• Enhanced Biological Treatment and stabilize pH. 
• Improve Biological Treatment Process by consistency in solids 

loading. 
• As for as chemical treatment is concerned, damping of mass loading 

improves chemical feed control and process reliability. 
 

Flash Mixing, Flocculation and Primary Tube Settlers. 
 

This process is found operational where alum was being added for 
flocculation to remove chemically destabilized particles and thus 
reducing BOD and Suspended Solids. In this process metals are also 
gent precipitated at elevated pH and clarified by Primary Tube Settlers. 
The sludge so generated is being stored separately. 

  



32 
 

 
 B) Secondary Treatment, comprising of Aeration Tank 

operating and Secondary Clarification. 
 

The wastewater is introduced into aeration tank where an aerobic 
bacterial culture is maintained in suspension to remove the BOD present 
in the incoming wastewater. In aeration tank air is introduces through 
diffused aeration system along with the complete network of piping and 
blowers. 
 
C) Tertiary Treatment- Filtration: 
In order to decrease the pollution load in terms of BOD, COD, TSS and 
Color, the CETP has made arrangement of Tertiary Treatment including 
Pressure Sand Filter s and Activated Carbon Filter. 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Inspection Team  at CETP, Sitarganj Aeration Tank- Dark appearance 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

 

 Effluent Samples collected from 
CETP 

Drain receiving treated effluent 
discharge  from CETP ( showing 
storm water presence) 



33 
 

 
OBSERVATIONS 

 
 From the quantitative point of view committee finds that the CETP 

Sitarganj while in operation and it is unable to treat the wastewater 
volume as receiving into the plant. As per flow meter (installed at inlet 
sump) data nearly 2.25 MLD effluent is being received daily. 
However, installed capacity is 4.0 MLD. 

 CETP is required to make arrangement for re-utilization of treated 
effluent so that it should not enter into any river or its tributary or 
inundated on land. 

 OCEMS (online continuous monitoring system) had not been 
installed. 

 CETP has not provided alternate power source like D.G. Set in case 
of power failure.  

  
Physico-chemical analysis report of sample collected from CETP at Sitarganj 

 
Date of Inspection: 18th

, June 2016      
Analysis report Issue date: 30 June 2016 

 
S. 
No. 

Sampling point Parameters analysed 
pH COD BOD TDS TSS NH3-N 

1. Inlet Sump 8.60 161 87 1016 199 169 
2. Equalization Tank 8.44 737 281 1316 2352 208 
3. Secondary Clarifier 

Outlet 
6.58 507 125 2636 187 179 

4. Final  Outlet 6.70 543 166 2512 226 174 
Note: All the concentrations are expressed in mg/l except of pH and Conductivity (µmho/cm). 

 

CONCLUSION 

CETP is non-complying and must modify to meet the stipulated norms. 
The agency has to install on-line device- OCEMS at final outlet. The 
agency should have alternate power source like D.G. Set. The treated 
effluent as seen is discharged into the drain. The possibility of reuse 
should be explored.  

  



34 
 

7.1.3 CETP: PANT NAGAR (Uttarakhand) 
 

This CETP was under construction. This CETP is expected to have 310 
members and the plant is to handle heterogeneous nature of effluent.  
 

  

 
Team at  CETP  Pant Nagar 

 
Incomplete  Equipment 

  

 
CETP- Non-operational condition 

 
 
 
 



35 
 

7.1.4 CETP: TANNERY EFFLUENT AT JAJMAU, KANPUR 
 

 Jajmau cluster is located on the right bank of river Ganga on north 
eastern border of Kanpur city. There are 400 tanneries in the Cluster. 
Most of the tanneries are chrome tanning with varying scale of 
operations. Details of tanneries in Kanpur are as below: 

 
 Total Nos.    : 402 

In Jajmau Cluster   :        400 
In other parts of city   : 02 

 
 The 36 MLD CETP for the treatment of wastewater generated from 

175 tanneries (presently about 402 tanneries) was constructed and 
commissioned in 1994. The UASB based CETP has an inflow 
capacity of 36 MLD with tannery effluent to sewage (T: S) blending 
ratio 1:3 i.e. 9 MLD tannery effluent and 27 MLD sewage. For 
treatment after UASB reactors, a conventional treatment plant was 
constructed in 1996.  
 

 For collection of tannery wastewater from the tanneries located in 
Jajmau area, 12 Km long conveyance system was constructed. The 
conveyance system is meant for tannery wastewater conveyance 
through four (4) pumping stations from where it is pumped to the 36 
MLD UASB treatment plant (CETP). The tannery wastewater and 
domestic sewage are blended in a mixing tank in a ratio of 1:3 and 
ultimately pumped into the UASB reactors. The treated effluent is 
being utilized for irrigation after mixing with treated sewage of two 
STPs located in the same premises (130 and 5 MLD). 

 
The salient features of Jajmau CETP Kanpur are tabulated below:- 

 
Name of CETP CETP at Jajmau ( 36 MLD) 
Operated by Ganga Pollution control Unit (G.P.C.U), U.P. Jal 

Nigam, Kanpur 
Facility owned by Ganga Pollution control Unit, U.P. Jal Nigam- 

Kanpur 
Treatment Technology Up Flow Anaerobic Sludge Blanket (UASB) 
Treatment Capacity 36 MLD (Sewage : Tannery Effluent : 27 

MLD:09MLD) 
Member units 402 Tannery and allied units 
Wastewater Collection Through drain and underground conveyance 

system 
Pre-treatment by member 
units 

Solid removal systems provided 

Power  (electric) 
consumption  

4636595 KWH / Year 

Effluent Disposal The treated effluent is being utilized for irrigation 
mixed with treated sewage of two STPs. 



36 
 

Sludge generation 400 cum/ day (Wet Sludge) 
Sludge Disposal Sent to TSDF for disposal 
Consents & Authorisation Not having valid consents under Water & Air 

Acts from UPPCB. 
 
DRAINS IN JAJMAU, KANPUR AREA 

 
The Jajmau area of Kanpur has four major drains. The drains were 
meant to carry storm water which started receiving industrial and 
domestic sewage and joins River Ganga. For collection of tannery 
wastewater from all the tanneries, 12 Km long collecting drains have 
been constructed. These drains bring the waste water at 4 pumping 
stations from where it is pumped to the 36 MLD UASB treatment plant 
[...]
IIT Roorkee laboratory analysis results of sample collected from Wajidpur 
Drains before its confluence to the River Ganga is placed below: 

 
 

S.No. Parameters Value 

1 pH 8.4 
2 Turbidity (NTU) 484 
3 Alkalinity (mg/L) 1050 

4 Chlorides (mg/L) 942 
5 Sulphate (mg/L) 1144 
6 COD (mg/L) 1247 
7 BOD (mg/L) 797 
8 TSS (mg/L) 1022 

9 VSS (mg/L) 452 

10 NH3-N (mg/L) 125.5 

11 NO3-N (mg/L) 33.8 

12 TKN (mg/L) 156.9 
13 TN (mg/L) 190.7 
14 PO4-P (mg/L) 0.2 
15 TP (mg/L) 0.3 

16 TC (MPN/100mL) 430000 

17 FC (MPN/100mL) 15000 



68 

 
 

S.No. Heavy Metals Value(mg/l) 

1 Cd  0.02193 

2 Cr  15.09963 
3 Cu  5.69402 
4 Fe  5.2777 
5 Pb 0.04684 
6 Zn  2.32872 
7 As  0.09112 
8 Ni 0.00779 
9 Co  0.209 

10 Mn 0.23614 
 
II       Sisamau Drain, Kanpur 

This drain carries domestic wastewater from nearby areas i.e. 
Sisamau area, Gwalltoli, civil lines, Swroopnagar, Bakkarmandi 
this is puckkanala and this is the biggest drain of Kanpur city 
Monitoring of Sisamaunala is done near power house/TEFCO 
company, before confluence to river Ganga. 
Sisamau Drain Flow measured by the team at the time of 
inspection: 216 MLD at 5.15pm. 

 
CPCB Laboratory Analysis Results of sample collected from 
Sisamau Drains before its confluence to the River Ganga is 
placed below : 

 
S. No. Parameters Value(mg/l) 

1. pH 7.21 
2. Turbidity  280 
3. Colour (Hazen) 50 
4. Conductivity (µS/cm.) 951 
5. SS 618 
6. TDS 569 
7. Chloride as Cl- 165.4 
8. Sulphate as SO4

-- 84.6 
9. Sulphide as S 4.53 
10. Phosphate as P 1.46 
11. Nitrate as N 5.56 
12. Nitrite as N BDL 
13. Ammonical Nitrogen 14.9 
14. SAR 2.88 
15. T.K.N 44.3 
16. Alkalinity  577 
17. Phenols as C6H5OH 1.16 



69 

18. Oil & Grease 12.2 
19. BOD 89.3 
20. COD 232 
21. Chromium- VI BDL 
22. Total Coliform  1.1x107 
23. Fecal Coliform  1.1x107 

 
IIT Roorkee laboratory analysis results of sample collected from Sisamau 
Drain before its confluence to the River Ganga is placed below : 

 

S.No. Parameters Value 

1 pH 7.7 
2 Turbidity (NTU) 398 
3 Alkalinity (mg/L) 750 

4 Chlorides (mg/L) 172 
5 Sulphate (mg/L) 145 
6 COD (mg/L) 306 
7 BOD (mg/L) 77 

8 TDS (mg/L) 620 

9 TSS (mg/L) 644 

10 VSS (mg/L) 440 

11 NH3-N (mg/L) 26.8 

12 NO3-N (mg/L) 2.2 

13 TKN (mg/L) 32.4 
14 TN (mg/L) 34.6 
15 PO4-P (mg/L) 1.2 
16 TP (mg/L) 2.0 

17 TC (MPN/100mL) 4300000 

18 FC (MPN/100mL) 23000 

 

 
Photo 3: Sisamau Drain 

 
Photo 4: Sisamau Drain 



70 

S.No. Heavy Metals Value(mg/l) 

1 Cd  0.002095 

2 Cr  0.78589 
3 Cu  5.92018 
4 Fe  23.18227 
5 Pb 0.0929 
6 Zn  1.27438 
7 As  0.12706 
8 Ni 0.02146 
9 Co  0.60412 

10 Mn 0.17769 
 
 

III. PermiyaNalaKanpur 
 

Permiyanala carries raw domestic wastewater from nearby 
villages i.e. Nawabgunj, Kheura, Jeura village and meet in to river 
Ganga at downstream of water treatment plant (WTP) at Permiya 
ghat. The over flow of WTP was also mixed in to this drain so the 
wastewater characteristics get diluted before mixing to Ganga. 
 
Area covered by the Drain: Visnupur, Mandana, HBTI, 
Makdikheda, Kalyanpur, Indria Nagar, Khewravill.,Jageswarvill., 
Jevravill., Machuavill., Ranighatvill.,  
Permiya drain is made by combination of RanighatNala, 
MachuaNala, JevraNala, JageshwerNala, KhewraNala, 
NRIsNala. The length of the drain is approximately 15 km from 
Mandana to Ranighat. 
 
Permiya Drain Flow measured by the team at the time of 
inspection: 8.26 MLD at 6:30 P.M 

 
  



71 

CPCB Laboratory Analysis Results of sample collected from permiya 
Drains before its confluence to the River Ganga is placed below: 
 

S. No. Parameters Value(mg/l) 
1. pH 7.39 
2. Turbidity  52 
3. Colour (Hazen) 75 
4. Conductivity (µS/cm.) 1572 
5. TSS 62.2 
6. TDS 887 
7. Chloride as Cl- 168.2 
8. Sulphate as SO4-- 88.7 
9. Sulphide as S 15.2 

10. Phosphate as P 3.61 
11. Nitrate as N 5.37 
12. Nitrite as N 3.97 
13. Ammonical Nitrogen 25.2 
14. SAR 3.0 
15. T.K.N 38.2 
16. Alkalinity  816 
17. Phenols as C6H5OH 1.04 
18. Oil & Grease BDL 
19. BOD 38.6 
20. COD 101 
21. Chromium- VI BDL 
22. Total Coliform  4.9x106 
23. Fecal Coliform  4.9x106 

 

 
Photo 5: Permiya Nala 

 
Photo 6: Permiya Nala 

 
  



72 

Conveyance  system for Bingawa  STP,  Kanpur 
 

Photo 7: Conveyance  system for 
Bingawa  STP 

 
Photo 8: Conveyance  system for Bingawa  

STP 
 
8.2 DRAINS IN FARRUKHABAD  
 

The township of Farrukhabad- Fatehgarh consist of two district towns, 
Farrukhabad & Fatehgarh, the former being the headquarters of the 
tehsil and the latter forming the headquarters of the district, both lying 
about 5 kms apart. 

 
Major drains in Farrukhabad are given below: 

 
Bhairovghat 
drain 

Farrukhabad city  
(Near Ghatiyaghat) 

27024’20.4’’/ 
079037’7.65’’ 

River Ganga 

Dhinapur 
drain 

Dairy Farm units, Near Dairy 
waste, Amethikona, 
Ghatiyaghat, Farrukhabad. 

27024’0.92’’/ 
079037’37.3’’  

River Ganga 

Biwiganj 
drain 

Near Kashiram colony , 
Farrukhabad 

27024’34.1’’ / 
079034’36.4’’ 

River Ganga 

Hathikhana 
Drain 

Near Fatehgarh “STP” 27021’20.0’’/ 
079038’10.2’’ 

River Ganga 

Bargadia 
ghat Nala, 
Fatehgarh 

Near Bargadi ghat Temple, 
Fatehgarh. 

27021’89.5’’/ 
079038’32.1’’ 

River Ganga 

 
DRAINS VISITED & MONITORED BY THE COMMITTEE IN 
FARRUKHABAD   

 
I. Bhairav Ghat Drain, Farrukhabad 

 
Thee Tokaghatnala and Pakkapullnala mixed at Bhairovghat 
temple and makes Bhairovghat drain/nala which carries domestic 
wastewater and trade effluent from textile units from Farrukhabad 
city. Most of the wastewater in Tokaghat and Pakkapullnala is 
used by farmers for irrigation purposes and flow at Bhairovghat 



73 

becomes lean during dry season time. Bhairovghat drain 
confluence directly to river Ganga near Ghatiyaghat. 

 
Bhairav Ghat Drain Flow measured by the team at the time of 
inspection: 23.5 MLD at 10.0 AM. 

 
CPCB Laboratory Analysis Results of sample collected from Bharav Ghat 
Drain before its confluence to the River Ganga is placed below: 
 

S. No. Parameters  Value (mg/l) 
1. pH 7.73 
2. Turbidity  90 
3. Colour (Hazen) 75 
4. Conductivity (µS/cm.) 2016 
5. TSS 57.8 
6. TDS 1069 
7. Chloride as Cl- 227 
8. Sulphate as SO4-- 69.9 
9. Sulphide as S 62.5 

10. Phosphate as P 6.34 
11. Nitrate as N 10.28 
12. Nitrite as N 7.763 
13. Ammonical Nitrogen 28.6 
14. T.K.N 45.07 
15. Alkalinity  673 
16. Phenols as C6H5OH BDL 
17. Oil & Grease BDL 
18. BOD 30.8 
19. COD 111 
20. Chromium- VI BDL 
21. Total Coliform  7.9x106 
22. Fecal Coliform  4.9x106 

 
  



74 

IIT Roorkee laboratory analysis results of sample collected from Bharav 
Ghat Drain before its confluence to the River Ganga is placed below: 

 

S.No. Parameters Value 

1 pH 8 
2 Turbidity (NTU) 80.2 
3 Alkalinity (mg/L) 530 

4 Chlorides (mg/L) 268 
5 Sulphate (mg/L) 96 
6 COD (mg/L) 186 
7 BOD (mg/L) 90 

8 TDS (mg/L) 1090 

9 TSS (mg/L) 82 

10 VSS (mg/L) 44 

11 NH3-N (mg/L) 27 

12 NO3-N (mg/L) 6.8 

13 TKN (mg/L) 34.4 
14 TN (mg/L) 41.2 
15 PO4-P (mg/L) 4.6 
16 TP (mg/L) 7.6 

17 TC (MPN/100mL) 930000 

18 FC (MPN/100mL) 43000 
 

S.No. Heavy Metals Value(mg/l) 

1 Cd  0.0013 

2 Cr  0.3147 
3 Cu  5.1511 
4 Fe  4.0670 
5 Pb 0.0290 
6 Zn  0.6427 
7 As  0.0865 
8 Ni 0.0024 
9 Co  0.2336 

10 Mn 0.0900 
 
 

  



75 

II      Bargadia Ghat Drain/Nala:- 
 

This drain carries raw domestic wastewater from nearby areas 
and its monitoring has been carried out near Bargadia ghat 
temple at Fatehgarh. 

 
Bargadia Ghat Drain Flow measured by the team at the time of 
inspection: 1.5 MLD at 12:30 P.M. 

 
  



76 

CPCB Laboratory Analysis Results of sample collected from Bargadia Ghat 
Drains before its confluence to the River Ganga is placed below: 

 
S. No. Parameters  Value (mg/l) 

1. pH 7.64 
2. Turbidity  115 
3. Colour (Hazen) 50 
4. Conductivity (µS/cm.) 1228 
5. TSS 367 
6. TDS 641 
7. Chloride as Cl- 97.3 
8. Sulphate as SO4-- 42.6 
9. Sulphide as S 4.97 

10. Phosphate as P 5.22 
11. Nitrate as N 5.16 
12. Nitrite as N 3.9.9 
13. Ammonical Nitrogen 53.4 
14. T.K.N 56.39 
15. Alkalinity  488.5 
16. Phenols as C6H5OH BDL 
17. Oil & Grease BDL 
18. BOD 68.3 
19. COD 216 
20. Chromium- VI BDL 
21. Total Coliform  1.4x107 
22. Fecal Coliform  7.9x106 

 

BargadiaghatDrain/Nala 
 

Bharav ghat Farrukhabad 
 

  



77 

IIT Roorkee laboratory analysis results of sample collected from Bargadia 
Ghat Drainbefore its confluence to the River Ganga is placed below: 

 

S.No. Parameters Value 

1 pH 7.9 
2 Turbidity (NTU) 85.5 
3 Alkalinity (mg/L) 380 

4 Chlorides (mg/L) 102 
5 Sulphate (mg/L) 79 
6 COD (mg/L) 256 
7 BOD (mg/L) 94 

8 TDS (mg/L) 655 

9 TSS (mg/L) 152 

10 VSS (mg/L) 52 

11 NH3-N (mg/L) 48.4 

12 NO3-N (mg/L) 3.3 

13 TKN (mg/L) 60.5 
14 TN (mg/L) 62.5 
15 PO4-P (mg/L) 4.4 
16 TP (mg/L) 6.0 

17 TC (MPN/100mL) 11000 

18 FC (MPN/100mL) 1500 
 

S.No. Heavy Metals Value(mg/l) 

1 Cd  0.0080 

2 Cr  0.5831 
3 Cu  6.8839 
4 Fe  6.8321 
5 Pb 0.0847 
6 Zn  2.7836 
7 As  0.2910 
8 Ni 0.0113 
9 Co  0.2687 

10 Mn 0.2046 
 
  



78 

9.0 SEWAGE TREATMENT PLANTS  
 
9.1 SEWAGE TREATMENT PLANT (STPs) AT JAJMAU STP (130 MLD), 

KANPUR 
 

The STP based on activated sludge process was constructed and 
commissioned in January 1999. This plant is designed for treatment of 130 
MLD of domestic wastewater. At the time of inspection STP actual treatment 
was 144 MLD. 
 

STP 130 MLD Jajmau, Kanpur 

 
Inlet of STP 

 
Electronic Flow measuring device 

 
Aeration Tank 

 
Outlet of the STP 

 
Clarifier 

 
  
 

  



79 

Sewage from various pumping stations is collected in sump well; from 
where it is being applied to three treatment plants, i.e., two STPs and one 
CETP, in appropriate volume. 

 
Summary of STP 130 MLD, Jajmau, Kanpur is given below: 

 
Name/ Location of STP  Jajmau, Kanpur 
Process of Sewage Treatment Activated Sludge Process 
Designed Capacity/day 130 MLD 
Actual Treatment 144 MLD at the time of Inspection 
Inlet chamber to STP 6.4 x6.4 x 5 meters, DT-1mn. 
Screen Chamber Mechanical 1.9m x 1.81 m 
Sludge Pumping Station/sludge 
sump 

7.65 x 4.5 m 
Sump size : 7.65 x 1.18 m 

Sludge Drying Beds 79 Nos. , 400 sqm.  (Surface Area) 
Gas Holder Dia-23m; Capacity -2850m3 gas holder 
Agency for operation and 
maintenance of STP 

Ganga Pollution Control Unit, U.P. Jal 
Nigam, Kanpur  

Consent from State Pollution Control 
Board or not 

Not Obtained 

Status Non Compliance 
 
OBSERVATIONS 

 
 The operation of STP is based on ASP process. The STP consists of 

inlet chamber, screen chamber and dirt removal from sewage, 
primary settling tanks, aeration tanks, secondary settling tanks, gas 
storage tanks, gas scrubber, sludge drying beds. 

 STP was found operational during inspection .Instantaneous flow 
meter reading observed was 87 MLD. 

 Screening in the inlet chamber was found ineffective especially for 
removing polyethylene bags of different sizes seen in the sewage 
effluent from primary sedimentation tank.   

 One of the secondary settling tanks was closed due to mechanical 
fault in the stirrer motor.  

 No information has been received about the gas generation in the 
digester and stored in the gas storage tank. No logbook has been 
maintained in this regard. 

 Out of nine aeration tank, two were under maintenance at the time of 
monitoring. 

 Log books for energy meter, water meter, chemical consumption, 
running of different motor, gas generator, DG set etc. have not  been 
maintained.  

  Electromagnetic flow measuring device and Online effluent 
monitoring system is not yet installed at the outlet of STP 

So
ur

ce
: U

P 
Ja

l N
ig

am
 



80 

CPCB Laboratory Analysis Results of the grab sample collected from inlet & 
outlet of STP 130 MLD, Jajmau, Kanpur is given below: 
 

S. 
No. Parameters Inlet Outlet 

General standard for discharge 
Inland 

Surface 
Water 

Public 
Sewers 

Land for 
irrigation 

1. pH 7.4 7.53 5.5-9.0 5.5-9.0 5.5-9.0 
2 Turbidity  180 125    
3. Colour(Hazen) 75 75    
4. Conductivity 

(µS/cm.) 
2171 2496    

5. TSS 590 310 100 600 200 
6. TDS 1227 1419    
7. Chloride as Cl- 360.6 345.7    
8. Sulphate as SO4

-- 175.4 163.2    
9. Phosphate as P 3.77 3.94 5.0 -- -- 
10. Nitrate as N BDL BDL 10 -- -- 
11. Nitrite as N 3.91 BDL    
12. Ammonical 

Nitrogen 
54.2 60.5 50 50 -- 

13. Alkalinity  750 673.5    
14. BOD 277 96 30 350 100 
15. COD 477 328 250 -- -- 
16. Total Coliform  -- 4.6x105    
17. Fecal Coliform  -- 3.3x105    

 
Note – all values are in mg/l except coliform. 

• Standard Limits - 
 
F. Coliform: 1000 MPN/ 100 ml. desirable  
10,000 MPN / 100 ml (Max Permissible) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

New standards of <230 MNP are 
proposed and to be achieved.  



81 

IIT Roorkee Laboratory Analysis Results of the grab sample collected from 
Inlet &Outlet of STP 130 MLD, Jajmau, Kanpur is given below : 
 

S.No
. Parameters Inlet Outlet 

General standard for 
discharge 

Inland 
Surface 
Water 

Public 
Sewers 

Land for 
irrigatio

n 
1 pH 8 8.1 5.5-9.0 5.5-9.0 5.5-9.0 
2 Turbidity (NTU) 214 142    
3 Alkalinity (mg/L) 710 660    

4 Chlorides (mg/L) 330 320    
5 Sulphate (mg/L) 270 211    
6 COD (mg/L) 496 338 250 -- -- 
7 BOD (mg/L) 184 152 30 350 100 

8 TDS (mg/L) 1235 1342    

9 TSS (mg/L) 572 218 100 600 200 

10 VSS (mg/L) 212 92    

11 NH3-N (mg/L) 60.6 60    

12 NO3-N (mg/L) 4.2 4.6 10 -- -- 

13 TKN (mg/L) 72.7 78.7    
14 TN (mg/L) 76.9 83.3    
15 PO4-P (mg/L) 3.2 1.1 5 -- -- 
16 TP (mg/L) 3.7 2.2    

17 TC (MPN/100mL) 930000 93000    

18 FC (MPN/100mL) 23000 2300    
 

S.No. Heavy Metals Inlet (mg/L) Outlet (mg/L) 

General standard for 
discharge 

Inhibition 
threshold 
levels for 
activated 

sludge 

Indian 
Effluent 

Standards 
(Env 

Protection 
Rules 1996) 

1 Cd  0.04191 0.07819 1-10 2 

2 Cr  3.63217 3.90044 1-100 2 
3 Cu  8.93895 9.84429 - - 
4 Fe  12.86148 6.95275 - 3 
5 Pb 0.28948 0.0824 0.1-5.0 0.1 
6 Zn  8.05213 2.39763 0.3-5.0 5 
7 As  0.8033 0.28157 - 0.2 
8 Ni 0.22461 0.07363 - - 
9 Co  0.01334 0.008926 1.0-2.5 3 

10 Mn 0.66113 0.37795 - - 



82 

9.2 SEWAGE TREATMENT PLANT (STP) AT JAJMAU STP (5.0 MLD), 
KANPUR 

 
Sewage treatment plant based on UASB Process at Kanpur, Uttar Pradesh 
under NGRBA was visited by the team. 

 
 Summary of Jajmau STP (05 MLD) Kanpur is as below: 
 

Name/ Location of STP and design       
Capacity/ year 

5  MLD,  Jajmau, Kanpur 

Process of Sewage Treatment 
 

UASB (Raw sewage- screen channel-
UASB-Anoxic tank-Aeration tank-Final 
polishing unit- Filtration unit-Chlorination 
unit-Final outlet 

Designed Capacity/day 05 MLD 
Actual Treatment 4.7 MLD 
Status  Non Compliance 

 
CPCB Laboratory Analysis Results of grab samples collected from Inlet 
& Outlet of STP 05 MLD, Jajmau, Kanpur 
 

S. 
No. Parameters Inlet Outlet 

General standard for 
discharge 

Inland 
Surface 
Water 

Public 
Sewers 

Land for 
irrigation 

1. pH 7.24 7.46 5.5-9.0 5.5-9.0 5.5-9.0 
2 Turbidity  160 39    
3. Colour(Hazen) 75 75    
4. Conductivity 

(µS/cm.) 
1681 2566    

5. TSS 531 28.8 100 600 200 
6. TDS 946 1469    
7. Chloride as Cl- 403.6 375.6    
8. Sulphate as SO4

-

- 
177.5 175.4    

9. Phosphate as P 3.73 4.51 5.0 -- -- 
10. Nitrate as N 5.38 BDL 10 -- -- 
11. Nitrite as N BDL BDL    
12. Ammonical 

Nitrogen 
48.7 80.1 50 50 -- 

13. Alkalinity  642.9 658.2    
14. BOD 255 139 30 350 100 
15. COD 527 234 250 -- -- 
16. Total Coliform  2.2x 106 2.7x105    
17. Fecal Coliform  1.7x106 1.7x105    
Note – all values are in mg/l except coliform. 
Standard Limits 
 
 F. Coliform: 1000 MPN/ 100 ml. desirable  
10,000 MPN / 100 ml (Max Permissible) 
  

New standards of <230 MNP are 
proposed and to be achieved.  



83 

IIT Roorkee Laboratory Analysis Results of the grab sample collected from 
Inlet & Outlet of STP 05 MLD, Jajmau, Kanpur is given below: 
 

S.No
. Parameters Inlet Outlet 

General standard for 
discharge 

Inland 
Surface 
Water 

Public 
Sewers 

Land for 
irrigatio

n 
1 pH 7.9 8 5.5-9.0 5.5-9.0 5.5-9.0 
2 Turbidity (NTU) 152 27.1    
3 Alkalinity (mg/L) 1180 700    

4 Chlorides (mg/L) 498 318    